

United Brickworks Limited

PO Box 24992
1306 Nicosia
Cyprus

FAO: Christos Poyiadjis

PHYSICAL TESTING REPORT

REPORT OF TESTS ON: Clay Bricks

Your Reference: 200x250x200mm Ref UB 00210

CERAM Reference: (073703)-19528Supplement Report

Date Reported 14-Dec-2007

Order Number:

Date Logged 04-Jul-2007

Date(s) of Test(s): 06-Jul-2007 to 06-Jul-2007

Please find attached the results for the sample(s) recently submitted for analysis.

This is a supplement to the report issued on 14th August 2007 for CERAM Reference Number (073703) - 19528 for Thermal Conductivity



S Hall
Authorised Signatory



CERAM TEST RESULTS

Your Reference: Clay Bricks UB00210
CERAM Reference: (073703) – 19528 Supplement Report

Determination of Thermal Conductivity.

Tested in accordance with EN 1745 : Annex A Masonry and Masonry Products, methods for determining design thermal values.

Thermal Conductivity in Dry State at an Average Temp of 10 deg C (W/mk)		Equivalent Thermal Conductivity of the wall W/mk (with a mortar with a conductivity of		
P = 50%	P = 90%	0.16 W/mk	0.32 W/mk	0.80 W/mk
0.47	0.57	0.20	0.21	0.24

P = Fractile of population %

End of Test Report



S Hall
Authorised Signatory